
FOLFIRINOX療法regimen

regimen　詳細

特記事項

・2週間ごとに繰り返す．

Oxaliplatin

Levofolinate Ca

irinotecan hydrochloride

fluorouracil

fluorouracil

膵がん疾患名

D1

期間１

D1

D1

D1

D1-2

オキサリプラチン

レボホリナート

 イリノテカン

フルオロウラシル

フルオロウラシル

85mg/m2

200mg/m2

180mg/m2

400mg/m2

2400mg/m2

091


